



Report ID: ZX210618-250101

Date: JUL.02,2021

Page 1 of 4

Test Report

Report ID: ZX210618-250101

Sample name: Algard Suspension Trauma Relief Strap

Client: Quantum Safety Network Pte Ltd



Test type: Commissioned inspection

Test requirement: Test according to client's requirement

Test result: See next page

Compile: 倪雨

Review: 崔媛媛

Issue: 潘哲宇



Research Test Report

Research test result:

Sample Name and NO.	Test Item	Test Result	Unit
Algard Suspension Trauma Relief Strap /ZX210618-250101	Maximum load-bearing mass	132.9	kg



Remarks: This report is a research and test report, which is only suitable for product quality internal control and R&D data reference. It cannot be used for rights protection, disputes and judicial purposes. The test results only represent the samples submitted for inspection and are not responsible for the batches represented by the samples submitted for inspection.

End of Report --This Page



Report ID:ZX210618-250101

Date: JUL.02,2021

Page 3 of 4

Sample picture:



Scan the query report for authenticity

*** (End) ***



Announcements

1. Both parties must comply with the provisions of the general service terms in the analysis of entrusted registration form/service contract.
2. The report is invalid without the signature of the responsible person of the service party. The report is invalid without the special seal for scientific research and test of "Beijing ZKGX Research Institute of Chemical Technology".
3. Any result of the test application will be strictly confidential to the client. Unless required by relevant government departments, laws or courts, the service party shall not discuss or disclose the results to any third party without the consent of the principal.
4. Any copy, transfer, misappropriation, false use, alteration or any other form of tampering of the report in whole or in part is invalid. The service party shall strictly investigate the corresponding legal liability for the above-mentioned acts.
5. The data or conclusions derived from the test results are descriptions of the characteristics, components, performance or quality of the test samples based on the specific time, method and applicable standards, using different methods and standards, in different environmental conditions to detect samples may lead to different conclusions.
6. The premise that the service party accepts the sample for testing is that the client cannot use the test report as a basis for legal action.
7. The test result only represents the sample sent for inspection, and shall not be responsible for the batch represented by the sample sent for inspection. The sample source information shall be provided by the client and the authenticity of the source information shall be guaranteed. The service party shall not be responsible for its authenticity; The present report is valid for 12 months.
8. This report is only responsible for the test results of the tested samples, and the test data only reflect the evaluation of the samples and are only used for the purposes of scientific research, teaching or internal quality control, enterprise product development, etc. The test results issued are limited to the internal use of specific clients, and have no proof role for the society, can't be used for legal purposes such as safeguarding rights, disputes, judicature, etc. The service party shall not assume any economic and legal liability for the use of test data, direct or indirect losses caused by the use and all legal consequences.
9. If the content of the test results needs to be changed due to the reasons of the service party, the service party shall issue the test results for the applicant again, and bear the cost of changing the test results, and entrust the service party to submit the restore test results. If the content of the test results needs to be changed due to the reasons of the applicant, the applicant shall submit an application for modification to the service party. If the test result is re-issued after the examination and approval of the service party, the related expenses shall be borne by the applicant, and the applicant shall submit the test result to the service party for restoration.

